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wesonns. FCC/IC TEST REPORT Report No.

FG750806

1. General Information

1.1. Applicant

Palm Inc.
950 W Maude Avenue MS 22102 Sunnyvale, CA 94085-2801

1.2 Manufacturer

Palm Inc.
950 W Maude Avenue MS 22102 Sunnyvale, CA 94085-2801

1.3Basic Description of Equipment under Test

Equipment : Palm® Centro™ smartphone
Trade Name : Palm

Model No. : Centro 690

FCCID : O8F-747

ICID : 3905A-747

Power Supply Type : Switching
AC Power Cord : AC 120V, Wall-mount, 1.8 meter, 2 pin

Adapter 1 : Nebit, DCS-51FL-52P US

Adapter 2 : PIE, POOSWAOQO5YY

Battery : Samsung, DS22784
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1.4 Feature of EQuipment under Test
DUT Type: Palm® Centro™ smartphone
Trade Name : Palm
Model Name : Centro 690
FCCID: O8F-747
ICID: 3905A-747
Tx Frequency - CDMAZ2000 Cellular 850 : 824 ~ 849 MHz
quency - CDMA2000 PCS 1900 : 1850 ~1910 MHz
Rx Frequency - CDMAZ2000 Cellular 850 : 869 ~ 894 MHz
quency - CDMA2000 PCS1900 : 1930 ~ 1990 MHz
CDMA2000 Cellular 850 (1xRTT)
FCH_RC1:24.72 dBm
FCH_RC3 : 24.66 dBm
FCH+SCH_RC3: 24.66 dBm
CDMA2000 Cellular 850 (1XxEV-DO)
9.6Kbps : 25.25 dBm
38.4Kbps : 24.84 dBm
. . 153.6Kbps : 24.87 dBm
Maximum Output Power : CDMA2000 PCS1900 (1xRTT)
FCH_RC1:24.10 dBm
FCH_RC3:24.13 dBm
FCH+SCH_RC3:24.23 dBm
CDMA2000 PCS1900 (1xEV-DO)
9.6Kbps : 24.80 dBm
38.4Kbps : 24.66 dBm
153.6Kbps : 24.57 dBm
. ) CDMAZ2000 Cellular 850 : 0.19 W (22.73 dBm)
Maximum ERP/EIRP : CDMA2000 PCS1900 : 0.14 W ( 21.45 dBm)
Antenna Type : Fixed Internal
Power Rating (DC/AC, Voltage and
DC 3.7V / 896.316mA
Current of RF element or PA) :
Digital Modulation Emission : QPSK
Type of Emission : 1M25F9W
Device Power Class - CDMAZ2000 Cellular 850 : 3
' CDMA2000 PCS1900 : 2
DUT Stage : DVT
1.5 Report Date
EUT Received : May 08, 2007
Report Date : Jun. 04, 2007
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test
range.

b. During all testings, EUT is in link mode with base station emulator at maximum power level.

c. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for CDMA2000 Cellular 850;
30MHz to 19000 MHz for CDMA2000 PCS 1900.

2.2 Test Mode

Application CDMAZ2000 Cellular 850 CDMAZ2000 PCS 1900
XI Mode 1: 1xRTT Link Mode XI Mode 3: 1xRTT Link Mode
Radiated Emission [XI Mode 2: 1XEV-DO Link Mode X Mode 4: 1xEV-DO Link Mode

[XI Mode 5: 1xRTT Link Mode + BT Link

Conducted [XI Mode 1: 1XRTT Link Mode [XI Mode 3: 1xRTT Link Mode

Measurement XI Mode 2: 1XEV-DO Link Mode X Mode 4: 1xEV-DO Link Mode

2.3 Connection Diagram of Test System

Dipole Antenna

EUT

O O
Earphone
Base Station [I;] Adapter

2.4 Ancillary Equipment List

Iltem Asset Model Name FCC ID Power Cord

1. Base Station (R&S) CMU 200 N/A N/A
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3. General Information of Test Site

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No : THO2-HY, 03CHO06-HY
The chamber meets the characteristics of ANSI C63.4-2003. This site is on file with the FCC. The Industry
Canada file number for this site is IC 4088A.
3.1Test Voltage

120V / 60Hz

3.2Test in Compliance with

47 CFR Part 22H, 24E, Part 2, IC RSS-132 Issued 2 and IC RSS-133 Issued 3

3.3Frequency Range Investigated

a. Radiation: from 30MHz to 9000MHz for CDMA2000 Cellular 850.
b. Radiation: from 30 MHz to 19000 MHz for CDMA2000 PCS 1900.

3.4Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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4. Test Data and Test Result

4.1 List of Measurements and Examinations

FCC Rule IC Rule DESCRIPTION OF TEST Result Section
RSS-132 84.4
§2.1046 S RF Output Power Passed 4.2
RSS-133 86.4
§22.913 RSS-132 §4.4
ERP / EIRP Passed 4.3
824.232 RSS-133 §86.4
§2.1049,
§ 22.917, RSS-132 84.5 | Occupied Bandwidth & Band Edge Passed 44
RSS-133 86.5 Measurement
§ 24.238(b)
RSS-132 84.5
§2.1051 s Conducted Emission Passed 4.5
RSS-133 86.5
RSS-132 84.5
§2.1053 s Field Strength of Spurious Radiation Passed 4.6
RSS-133 86.5
§2.1055,
RSS-132 84.3
§ 22.355, S Freqguency Stability vs. Temperature Passed 4.7
RSS-133 86.3
§24.235
§2.1055,
RSS-132 84.3
§22.355, S Frequency Stability vs. Voltage Passed 4.8
RSS-133 86.3
§24.235
SPORTON International Inc. Page No. : 50f126
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4.2 RF Output Power

4.2.1 Measurement Instruments
As described in chapter 5 of this test report.

4.2.2 Test Procedure

1. The transmitter output was connected to power meter and base station through power divider.
2. Set EUT maximum power through base station.
3. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout

Power Divider

EUT
Power Meter O
Base Station
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4.2.4 Test Result
Bands |Test Mode Test Status Channel| Frequency (MHz) P(;\?VZ?ngtBes]) ng(\)/gg?\f\;:t?s)
1013 824.70 (Low) 24.72 0.30
FCH_RC1 384 836.52 (Mid) 24.67 0.29
777 848.31 (High) 24.56 0.29
CDMA 1013 824.70 (Low) 24.66 0.29
IXRTT FCH_RC3 384 836.52 (Mid) 24.50 0.28
777 848.31 (High) 24.47 0.28
1013 824.70 (Low) 24.66 0.29
FCH+SCH_RC3 384 836.52 (Mid) 24.59 0.29
CDMA2000 777 848.31 (High) 2451 0.28
Cellular 850 1013 824.70 (Low) 25.25 0.33
EVDO-UL: 9.6Kbps 384 836.52 (Mid) 25.09 0.32
777 848.31 (High) 25.22 0.33
CDMA 1013 824.70 (Lo_w) 24.70 0.30
1XEV-DO EVDO-UL: 38.4Kbps 384 836.52 (Mld) 24.84 0.30
777 848.31 (High) 24.67 0.29
1013 824.70 (Low) 24.87 0.31
EVDO-UL: 153.6Kbps 384 836.52 (Mid) 24,71 0.30
777 848.31 (High) 24.79 0.30
25 1851.25 (Low) 23.92 0.25
FCH_RC1 600 1880.00 (Mid) 24.03 0.25
1177 1908.75 (High) 24.10 0.26
CDMA 25 1851.25 (Low) 23.92 0.25
1xRTT FCH_RC3 600 1880.00 (Mid) 24.06 0.25
1177 1908.75 (High) 24.13 0.26
25 1851.25 (Low) 23.85 0.24
FCH+SCH_RC3 600 1880.00 (Mid) 24.10 0.26
CDMA2000 1177 1908.75 (High) 24.23 0.26
PCS 1900 25 1851.25 (Low) 24.64 0.29
EVDO-UL: 9.6Kbps 600 1880.00 (Mid) 24.39 0.27
1177 1908.75 (High) 24.80 0.30
CDMA 25 1851.25 (Low) 24.66 0.29
1XEV-DO EVDO-UL: 38.4Kbps 600 1880.00 (Mid) 24.26 0.27
1177 1908.75 (High) 24.51 0.28
25 1851.25 (Low) 24.57 0.29
EVDO-UL: 153.6Kbps 600 1880.00 (Mid) 24.32 0.27
1177 1908.75 (High) 24.49 0.28
Note:

1. For cellular band 850, the worst case adopted as maximum output power 25.25dBm, is at CDMA 1xEV-DO, data rate

9.6Kbps.

2. For PCS band 1900, the worst case adopted as maximum output power 24.80dBm, is at CDMA 1xEV-DO, data rate

9.6Kbps.
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4.3 ERP/ EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according to ANSI/TIA/EIA-603-C.

4.3.1 Measurement Instruments

As described in chapter 5 of this test report.

4.3.2 Test Procedure

1.

© ® N o g A~ W Db

The EUT was placed on a rotatable table with 1.0 meter height in an fully anechoic chamber.
The EUT was set 1.2 meters from the receiving antenna which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest radiated power.
The height of the receiving antenna is also kept at 1.0M height.

Taking the record of maximum ERP/EIRP.

A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
The conducted power at the terminal of the dipole antenna is measured.

Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.
ERP/EIRP =Ps+ Et—Es+ Gs=Ps + Rt—Rs + Gs

Ps (dBm) Input power to substitution antenna.

Gs (dBi or dBd) Substitution antenna Gain.

Et=Rt+ AF

Es=Rs + AF

AF (dB/m) Receive antenna factor

Rt The highest received signal in Spectrum Analyzer for EUT.

Rs The highest received signal in spectrum analyzer for substitution antenna.

SPORTON International Inc. Page No. : 80f126
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4.3.3 Test Setup Layout of ERP/EIRP

Antenna
Dipole Antenna EUT
L
4@ jipgE
T € 12m 1‘ >|
10M 10M
o [ ‘1/ ‘1’
Base Station (CMU 200) T
TurnTable G
Spectrum Analyzer /
Test Receiver
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4.3.4 Test Result

CDMAZ2000 Cellular850 Band 1xEV-DO Radiated Power ERP
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -35.82 -48.12 0.00 -1.08 11.22 0.01
836.40 -36.18 -48.28 0.00 -0.93 11.17 0.01
848.80 -36.63 -48.35 0.00 -0.76 10.96 0.01
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -24.93 -47.97 0.00 -1.08 21.96 0.16
836.40 -24.53 -48.01 0.00 -0.93 22.55 0.18
848.80 -24.56 -48.05 0.00 -0.76 22.73 0.19
CDMAZ2000 PCS1900 Band 1xEV-DO Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -34.37 -51.88 0.00 1.96 19.47 0.09
1880.00 -35.01 -52.99 0.00 2.00 19.98 0.10
1909.80 -36.78 -54.28 0.00 1.98 19.48 0.09
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -32.64 -52.13 0.00 1.96 21.45 0.14
1880.00 -36.28 -53.17 0.00 2.00 18.89 0.08
1909.80 -35.35 -54.13 0.00 1.98 20.76 0.12
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4.40ccupied Bandwidth and Band Edge Measurement

4.4.1 Measurement Instruments

As described in chapter 5 of this test report.

4.4.2 Test Procedure

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The 99% occupied bandwidth of middle channel for the highest and lowest RF powers were measured.

3. The bandedge of low and high channels for the highest RF powers within the transmitting frequency band
were measured. Setting RBW as roughly BW/100.

4. The RBW was replaced 30KHz with 10KHz, due to the spectrum analyzer IF-Filter leading to an
exceeding of the limit, a worst case correction factor of 10 log (1% Occupy Bandwidth / Measured
RBW) was used , in accordance with FCC Rules,clause 2.1049, required that the RBW used for Band

Edge measurements be at least 1% of the emission bandwidth.

4.4.3 Test Setup Layout

Power Divider

EUT
Spectrum Analyzer O
Base Station
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4.4.4 Test Result List
Mode 1~2
Test Frequency Measurement | Correction | Band Edge
Bands | \1ode Test Status Channel (MH2) Value (dBm) |Factor (dB)|  (dBm)
FCH RC1 1013 824.70 (L(.)W) -17.12 1.04 -16.08
- 777 848.31 (High) -14.12 1.04 -13.08
CDMA FCH RC3 1013 824.70 (L.OW) -19.51 1.04 -18.47
IXRTT - 777 848.31 (High) -14.8 1.04 -13.76
FCH+SCH RC3 1013 824.70 (L.OW) -37.96 1.04 -36.92
CDMA2000 - 777 | 848.31 (High) -14.36 1.04 -13.32
Cellular 850 9 6KbDS 1013 824.70 (Low) -16.97 1.04 -15.93
-OK0p 777 | 848.31 (High) 1630 1.04 1526
CDMA 1013 824.70 (Low) -16.4 1.04 -15.36
38.4Kbps -
1XEV-DO 777 848.31 (High) -14.29 1.04 -13.25
153.6Kbps 1013 824.70 (LFJW) -17.79 1.04 -16.75
777 848.31 (High) -14.44 1.04 -13.40
Note:
*Occupy Bandwidth = 1272.00KHz
*Correction Factor = 10*log(1% Occupy Bandwidth / Measurement RBW)
= 10*log[(0.01*1272.00KHZz) / 10KHz]
=1.04dB
*Band Edge = Measurement Value + Correction Factor
Mode 3~4
Test Frequency Measurement | Correction | Band Edge
Bands | \1ode Test Status Channel (MH2) Value (dBm) |Factor (dB)|  (dBm)
FCH RC1 25 1851.25 (L?W) -34.26 1.04 -33.22
- 1177 | 1908.75 (High) -31.14 1.04 -30.10
CDMA FCH RC3 25 1851.25 (L.OW) -32.14 1.04 -31.10
IXRTT - 1177 1908.75 (High) -32.16 1.04 -31.12
25 1851.25 (Low) -33.34 1.04 -32.30
FCH+SCH_RC3
CDMA2000 - 1177 | 1908.75 (High) -30.82 1.04 -29.78
PCS 1900 9 6KbpS 25 1851.25 (Low) -27.86 1.04 -26.82
' P 1177 1908.75 (High) -28.52 1.04 -27.48
CDMA 25 1851.25 (Low) -33.31 1.04 -32.27
38.4Kbps -
1XEV-DO 1177 1908.75 (High) -27.56 1.04 -26.52
153.6Kbps 25 1851.25 (L?W) -28.87 1.04 -27.83
1177 1908.75 (High) -27.25 1.04 -26.21
Note:
*Occupy Bandwidth = 1272.00KHz
*Correction Factor = 10*log(1% Occupy Bandwidth / Measurement RBW)
=10*log[(0.01*1272.00KHz) / 10KHZz]
=1.04 dB
*Band Edge = Measurement Value + Correction Factor
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4.4.5 Test Result

Mode 1

Test Mode : CDMA2000 Cellular 850 Band CH1013_FCH_RC1 Lower Band Edge for 1IXRTT
Power State : High

LVL

*RBW 10 kHz  Marker 1 [T1 ]
*VBW 30 kHz -17.12 dBm
Ref 30 dBm ALt 30 dB *SWI 300 ns 824. 000000000 WMHz
30 O f set 17,1 dB
20
1 AV
VI EVIRIS
. WWW
10 /!
D1 -13 dBm /
|- 20 /)
- /JA‘W
WWMWM
- 50
- 60
-70

Center 824 MHz

Dat e: 15. MAY. 2007

200 kHz/

16: 44: 52

Span 2 MHz
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“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -22.70 dBm
Ref 30 dBm “Att 30 dB “ SWI 300 ns 824. 000000000 MHz
30 Of set 171 dB
120
L AVE
MR |,
LVL
0 WMWWWM
L-10
Dl -13 [dBm J
- 20
SWH 10 pof 1p ,j
.30 |
L. 40 Il
F-50
+- 60
-70
Center 824 MHz 200 kHz/ Span 2 MHz
Dat e: 15. MAY. 2007 16:44: 24
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Report No.

FG750806

Test Mode : CDMA2000 Cellular 850 CH777_FCH_RC1 Higher Band Edge for 1xRTT
Power State : High

“RBW 10 kHz  Marker 1 [T1 ]
“VBW 30 kHz -14. 12 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 849. 000000000 MHz
30 O f set 171 dB
o0
LA
Vi EVI N
TNRTN (VN IR LV U
M M
L-10 ]\
D1 -13 dBm
- 20
|- 30 \W/\N\ Y
L_40 MM
- 50
L-60
-70
Center 849 MHz 200 kHz/ Span 2 MHz
Dat e: 15. MAY. 2007 16:43:19
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FCC/IC TEST REPORT

Report No.

FG750806

B

Dat e:

“Att

“RBW 3 kHz
*VBW 10 kHz

30 dB “SWIr 300 ns

Marker 1 [T1 ]

-16. 71 dBm
849. 000000000 Mz

|1 dB

“'WHW

LVL

D1 -13

dBm

SV\H

10

of 1

— 60

-70

Cent er

15. MAY. 2007

849 MHz

16:43: 53

200 kHz/

Span 2 MHz
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Report No.

FG750806

Test Mode : CDMA2000 Cellular 850 Band CH1013_FCH_RC3 Lower Band Edge for 1IXRTT
Power State : High

LVL

“RBW 10 kHz  Marker 1 [T1 ]
* VBW 30 kHz -19.51 dBm
Ref 30 dBm “Att 30 dB * SWI 300 ns 824. 000000000 MHz
30 O f set 171 dB
20
1 AVl
VI EVIRIS
. WW
10 l/fr
D1 -13 dBm /’
20 /’
L 30 N
|40 \;-M
|50
L 60
-70

Center 824 Mz

Dat e: 15. MAY. 2007

16:41: 48
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Span 2 MHz
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FCC/IC TEST REPORT

Report No.

FG750806

B

Dat e:

“RBW 3 kHz
*VBW 10 kHz

dBm “Att 30 dB “SWIr 300 ns

Marker 1 [T1 ]

- 20.

87 dBm

824. 000000000 M-z

set 17,1 dB

0

”‘/‘v”\i‘wu'

L
| Va

LVL

— 20

D1 -13 dBm

SV\H

— 30

10 jof 10

- 40

_ . M""‘A‘“@‘WM
W

— 60

-70

Cent er

824 MHz

15. MAY. 2007 16:41: 24

200 kHz/

Span 2 MHz
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Test Mode : CDMA2000 Cellular 850 CH777_FCH_RC3 Higher Band Edge for 1xRTT
Power State : High
*RBW 10 kHz Marker 1 [T1 ]

“VBW 30 kHz -14.80 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 849. 000000000 MHz
30 Ofset 171 dB
L20
*
VI E 110

WM’V‘\MWMWUW o

D1 -13 dBm Y

— 60

-70

Center 849 Mz 200 kHz/ Span 2 MHz

Dat e: 15. MAY. 2007 16:40:12

SPORTON International Inc. Page No. : 19 of 126
TEL : 886-2-2696-2468 Report Issued Date : Jun. 04, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : O8F-747
ICID : 3905A-747



wesonns. FCC/IC TEST REPORT Report No. : FG750806

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -15. 44 dBm
Ref 30 dBm “Att 30 dB “SWI 300 ns 849. 000000000 MHz

30 O f set 17,1 dB

B

LVL

£

1

¥
A

D1 -13 dBm ‘111

— 20
SV\H 10 jof 10 K

-70
Center 849 Mz 200 kHz/ Span 2 MHz
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Test Mode : CDMA2000 Cellular 850 Band CH1013_FCH+SCH_RC3 Lower Band Edge for IxRTT
Power State : High
* RBW 10 kHz Marker 1 [T1 ]

“VBW 30 kHz -37.96 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 824. 000000000 MHz
30 O f set 171 dB
o0
L A
Vi EVI N

Y e i

+0

D1 -13 dBm I
L-20

30 /
L M
TN o

— 50

— 60

-70

Center 824 Mz 200 kHz/ Span 2 MHz
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“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -22.60 dBm
Ref 30 dBm “Att 30 dB “ SWI 300 ns 824. 000000000 MHz
30 Offset 17/1 dB
|20
L AVE
MR |,
LVL
Lo . M
L-10
Dl -13 [dBm \
- 20
SWH 10 pof 1p
+-30
- 40 W.‘%J Jialhm“
w
+- 60
-70
Center 824 MHz 200 kHz/ Span 2 MHz
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Test Mode : CDMA2000 Cellular 850 CH777_FCH+SCH_RC3 Higher Band Edge for 1XRTT

Power State : High
*RBW 10 kHz Marker 1 [T1 ]

“VBW 30 kHz -14. 36 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 849. 000000000 MHz
30 Ofset 171 dB
L20
*
VI E 110

+0

D1 -13 dBm

L 40 WMW

— 60

-70
Center 849 Mz 200 kHz/ Span 2 MHz
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B

Dat e:

“RBW 3 kHz
*VBW 10 kHz

“Att 30 dB “SWIr 300 ns

Marker 1 [T1 ]
-18. 31 dBm
849. 000000000 MHz

|1 dB

rejit g

LVL

D1 -13

dBm

SV\H

10

of 10

\

- 40

WWM

ik,

-70

Cent er

849 MHz

15. MAY. 2007

16: 51: 26

200 kHz/

Span 2 MHz
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Mode 2
Test Mode : CDMA2000 Cellular 850 CH1013_9.6Kbps Lower Band Edge for 1XEV-DO

Power State : High

“RBW 10 kHz  Marker 1 [T1 ]
* VBW 30 kHz -16. 30 dBm
Ref 30 dBm “Att 30 dB * SWI 300 ns 824. 000000000 Mz

30 O f set 171 dB

LA

+0

D1 -13 |dBm i

2 ]

;;L"”MW

— 50

— 60

-70

Center 824 Mz 200 kHz/ Span 2 MHz
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“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.46 dBm
Ref 30 dBm “Att 30 dB “SWI 300 ns 824. 000000000 MHz

30 O f set 17,1 dB

B

LVL

Lo - MA&WM 1%
/"

D1 -13 dBm 1

SV\H 10 jof 10

-70
Center 824 MHz 200 kHz/ Span 2 MHz
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= Test Mode : CDMA2000 Cellular 850 CH384_9.6Kbps 99% Occupid Bandwidth for 1XEV-DO
*  Power State : Low
* RBW 30 kHz Marker 1 [T1 ]

“VBW 30 kHz -64.82 dBm
Ref -20 dBm “Att 0 dB *SWI 300 ns 836. 516000000 MHz
-20 O f set 171 dB OBW 1} 532000p00 MHz
Termp 1| [T1 OBW
|- 30 - 23172 r‘lRm
e 835} 752000000 MHz
Temp 2| [T1 OBW
VI EVI IS
o4 LU JaDbm|
837} 284000000 MHz ||LVL
— 50
- 60 ]
L-70 MHM}\M 1
IPNEY fﬁrf \m
—- 90
— 100
— 110
-120
Center 836.52 Mz 200 kHz/ Span 2 MHz
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= Test Mode : CDMA2000 Cellular 850 CH384_9.6Kbps 99% Occupid Bandwidth for 1XEV-DO
= Power State : High
* RBW 30 kHz Marker 1 [T1 ]

“VBW 30 kHz 18. 30 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 836. 476000000 MHz
30 O f set 171 dB OBW 1] 2720000p00 MHz
Tenp 1|[T1 oBW
|20 1 1019 dBm
35| 884000p00 MHz
T WM%MW
VTJ enp '\[rTl oBW
VI EVIR N 2
/o9 abIm
/’ 837 ‘lkiGOOO DOO IVHz ||LVL
+0

ol |

e Ul

— 50

-70

Cent er 836.52 MHz 200 kHz/ Span 2 MHz
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Dat e:

“RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz 18. 79 dBm
Ref 30 dBm “Att 30 dB * SWI 300 ns 836. 280000000 Mz
30 OFfset 17]1 dB oBW 1] 272000000 MHz
Tenp 1| [ T1 OBW
L20 1 1042 riRm
- MMWWWW 884000000 Mz
y enp '\gil OB
VI EVIR/IS
TU L7 aDpITy
/ 837 Iﬁeooomo MHz [LVL
~0

\

Tfinsna

SV\H 50 pf 50

- 40

-70

Cent er

15. MAY. 2007

836. 52 MHz

11:45:42
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Span 2 MHz
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Report No.

FG750806

Test Mode : CDMA2000 Cellular 850 CH777_9.6Kbps Higher Band Edge for 1XEV-DO
Power State : High

Ref 30 dBm

*RBW 10 kHz
“VBW 30 kHz

“Att 30 dB “SWI 300 ns

Marker 1 [T1 ]
-16. 97 dBm
849. 000000000 MHz

30 O f

set

17

1 dB

LA

LVL

D1

-13

dBm

— 60

-70

Center 849 M1z

Date: 26. APR. 2007

18:53: 43

200 kHz/

Span 2 MHz
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Report No.

FG750806

B

Dat e:

“Att

30 dB

“RBW 3 kHz
*VBW 10 kHz

“SWIr 300 ns

Marker 1 [T1 ]
-16. 84 dBm

849. 000000000 Mz

|1 dB

gl VA

LVL

L
W

D1 -13

dBm

SV\H

10

of 1

- 40

-70

Cent er

849 MHz

15. MAY. 2007

11:42: 21
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Report No.

FG750806

Test Mode : CDMA2000 Cellular 850 CH1013 38.4Kbps Lower Band Edge for 1XEV-DO
Power State : High

LVL

* RBW 10 kHz Marker 1 [T1 ]
“VBW 30 kHz -16. 40 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 824. 000000000 MHz
30 O f set 171 dB
+20
1 AV
VI EVIR N
Y WW"
L-10 /
D1 -13 |dBm 4
L.20 ;
- 30 WA AM/
- 50
- 60
-70

Dat e:

Center 824 Mz

15. MAY. 2007

15:55:16

200 kHz/

Span 2 MHz
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“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -18.81 dBm
Ref 30 dBm “Att 30 dB “ SWI 300 ns 824. 000000000 MHz
30 Of set 171 dB
120
L AVE
MR |,
LVL
Lo A AA Mty lnM&WAﬁ
/J/J' U\
L-10
Dl -13 [dBm ]
- 20
SWH 10 pof 1p
- \A\WWMMWM
W%M
- 50
+- 60
-70
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Report No.

FG750806

Test Mode : CDMA2000 Cellular 850 CH777_38.4Kbps Higher Band Edge for 1XEV-DO
Power State : High

Ref 30 dBm

“Att

* RBW 1
“VBW 3
30 dB *SWIr 3

0 kHz
0 kHz
00 s

Marker 1 [T1 ]

-14.29 dBm

849. 000000000 MHz

set

17

1 dB

30 Of
20

1 AV

VI EVI PP

Dat e:

+0

LVL

D1

-13

dBm

am

— 60

-70

Center 849 M1z

15. MAY. 2007

15:563: 41

200 kHz/

Span 2 MHz
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“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -18.90 dBm
Ref 30 dBm “Att 30 dB “SWI 300 ns 849. 000000000 MHz

30 O f set 17,1 dB

B

LVL

D1 -13 dBm

SV\H 10 jof 10

[ WWM“WMWM‘“W

- 40

-70
Center 849 Mz 200 kHz/ Span 2 MHz
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Report No.

FG750806

Test Mode : CDMA2000 Cellular 850 CH1013 153.6Kbps Lower Band Edge for 1XEV-DO
Power State : High

LVL

“RBW 10 kHz  Marker 1 [T1 ]
*VBW 30 kHz -17.79 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 824. 000000000 MHz
30 O f set 171 dB
~20
Y
VI EVIRIS
Lo W
L. 10 /[
D1 -13 dBm l
- 20
Pkl
o M TN
— 50
— 60
-70
Center 824 MHz 200 kHz/ Span 2 MHz

Dat e:
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15:58: 43
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“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -21.35 dBm
Ref 30 dBm “Att 30 dB “ SWI 300 ns 824. 000000000 MHz
30 Of set 171 dB
120
L AVE
MR |,
LVL
- WWWM-.-VWL A, ok
L-10
Dl -13 [dBm /V
- 20 3
SWH 10 pof 1p
.30 ]
- 50
+- 60
-70
Center 824 MHz 200 kHz/ Span 2 MHz
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Test Mode : CDMA2000 Cellular 850 CH777_153.6Kbps Higher Band Edge for 1XEV-DO
Power State : High
* RBW 10 kHz Marker 1 [T1 ]

“VBW 30 kHz -14. 44 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 849. 000000000 MHz
30 O f set 171 dB
o0
L A
Vi EVI N

UW I Ww%‘ LVL

+0

D1 -13 dBm \

— 60

-70

Center 849 Mz 200 kHz/ Span 2 MHz
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“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -18.36 dBm
Ref 30 dBm “Att 30 dB “SWI 300 ns 849. 000000000 MHz

30 O f set 17,1 dB

B

LVL

D1 -13 dBm 1

SV\H 10 jof 10

— 60

-70
Center 849 Mz 200 kHz/ Span 2 MHz
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Mode 3
Test Mode : CDMA2000 PCS 1900 Band CH25_FCH_RC1 Lower Band Edge for 1xRTT

Power State : High
*RBW 10 kHz Marker 1 [T1 ]

“VBW 30 kHz -34.26 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 1. 849840000 GHz
30 O f set 18 |dB
o0
L A
VI EVIR N
Wﬁ“ LVL
Lo /\AM*’\

D1 -13 dBm /

ol

L 40 meu LMMM
WMW

— 50

— 60

-70

Center 1.85 GHz 200 kHz/ Span 2 MHz
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“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -37.29 dBm
Ref 30 dBm “Att 30 dB “ SWI 300 ns 1.849908000 GHz
30 Of set 18 |dB
120
L AVE
MR |,
LVL
L-10
Dl -13 [dBm J
L_20 r
SWH 10 pof 1p /
+-30
1 a0
N WWM-’@“&M
+- 60
-70
Center 1.85 GHz 200 kHz/ Span 2 MHz
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Test Mode : CDMA2000 Cellular 850 CH1175 FCH_RC1 Higher Band Edge for 1xXRTT
Power State : High
*RBW 10 kHz Marker 1 [T1 ]

“VBW 30 kHz -31.14 dBm
Ref 30 dBm “Att 30 dB *SWI 300 ns 1.910000000 GHz
30 O f set 18 |dB
o0
L A
Vi EVI N

LVL

— 60

-70

Center 1.91 GHz 200 kHz/ Span 2 MHz
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4 5Conducted Emission

4.5.1 Measurement Instruments
As described in chapter 5 of this test report.
4.5.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was measured.
3. The conducted spurious emission for the whole frequency range was taken.
4.5.3 Test Setup Layout

Power Divider I——Q

EUT
Spectrum Analyzer O
Base Station
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4.5.4 Test Result
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Mode 4
Test Mode : CDMA2000 PCS 1900 CH384 9.6Kbps for 1XEV-DO

Frequency Range : 30M-1G

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -35.74 dBm
Ref 30 dBm “Att 30 dB * SWI 500 ns 741. 980000000 Mz

30 O f set 171 dB

1 PK]

LVL

+0

— 10

D1 -13 dBm

L 20

— 30

I H‘ I AAAAA A A AAGIN AR A WMWW

— 50

— 60

-70

Start 30 Mz 97 WMHz/ Stop 1 Gz

Dat e: 15. MAY. 2007 14:24:19
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= Test Mode : CDMA2000 PCS 1900 CH384 9.6Kbps for 1XEV-DO
*  Frequency Range : 1G-3G

“RBW 1 Mz Marker 3 [T1 ]
*VBW 3 Mz -29.15 dBm
Ref 30 dBm “Att 30 dB “ SWI' 500 ns 1. 900000000 GHz
30 Offset 18[dB = Marker| 1 [T1
26]/78 dBm
20 1] 880000000 Gk
Marker| 2 [T1
1 PK -28/40 dBm
m r10 11T o0U0LLUPUU Gz
LVL
+0
- 10
Dl -13 [dBm
- 20
2|3
Y
.30 Y
hvs A g ANt AR MWWWWW
- 40
- 50
- 60
-70
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 15. MAY. 2007 14:26: 29
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Test Mode : CDMA2000 PCS 1900 CH384 9.6Kbps for 1XEV-DO
Frequency Range : 3G-7G
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.28 dBm
Ref 30 dBm “Att 30 dB *SWI 500 ns 3. 200000000 GHz

30 O f set 19,2 dB

| 20

1 PK

LVL

+0

D1 -13 dBm

— 20

L 40

— 50

-70

Start 3 Gz 400 WMHz/ Stop 7 Gz

Date: 15. MAY. 2007 14:29:41

SPORTON International Inc. Page No. : 74 0f 126
TEL : 886-2-2696-2468 Report Issued Date : Jun. 04, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
FCCID : O8F-747

ICID : 3905A-747



wesonns. FCC/IC TEST REPORT

Report No. : FG750806

Test Mode : CDMA2000 PCS 1900 CH384 9.6Kbps for 1XEV-DO
Frequency Range : 7G-13.6G

Ref 0 dBm

“Att O

“RBW 1 MHz
“VBW 3 MHz
dB *SWIr 500 ns

Marker 1 [T1 ]
-50. 14 dBm
9. 402400000 GHz

0 Ofset 21

dB

D1 -13

1 PK

dBm

VI EV [P

LVL

:
|

70

— 80

-100

Start 7 Gz

Date: 15. MAY. 2007

14:31: 57

660 MHz/

Stop 13.6 GHz

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCCID : O8F-747

ICID : 3905A-747

Page No.
Report Issued Date
Report Version

. 75 0f 126
: Jun. 04, 2007
: Rev. 01



wesonns. FCC/IC TEST REPORT

Report No. : FG750806

Test Mode : CDMA2000 PCS 1900 CH384 9.6Kbps for 1XEV-DO
Frequency Range : 13.6G-19.1G

Ref 0 dBm

“RBW 1 MHz
“VBW 3 MHz

“Att O dB *SWIr 500 ns

Marker 1 [T1 ]
-38.40 dBm
15. 624000000 GHz

0 Ofset 26

dB

D1 -13

1 PK

dBm

— 30

LVL

WA TN eV e

— 90

-100

Start 13.6 Gz

Date: 15. MAY. 2007

550 MHz/

14:56: 25

Stop 19.1 GHz
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4 6Fie

Id Strength of Spurious Radiation

Equivalent isotropic radiated Power Measurements by substitution method according to ANSI/TIA/EIA-603-C.

4.6.1 Measurement Instruments

As described in chapter 5 of this test report.
4.6.2 Test Procedure

1

2.
3.

8.
9.

. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.
The EUT was set 3 meters from the receiving antenna which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.

The height of the receiving antenna is varied between one meter and four meters to reach the
maximum spurious emission for both horizontal and vertical polarizations.

Taking the record of maximum spurious emission.
A Horn antenna was substituted in place of the EUT and was driven by a signal generator.

Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.

Taking the recored of output power at antenna port.

Repeat step 7 to step 8 for another polariztion.

10. Emission level (dBm) = output power + substituion Gain.

4.6.3 Test Setup Layout

Antenna

]

1~4m

Dipole Antenna EUT

#’L—d . | v

0.8M

E \|/ Ground Plane —\

Base Station (CMU 200) T

TurnTable I

Spectrum Analyzer /

Test Receiver
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womons. FCC/IC TEST REPORT Report No. FG750806
4.6.4 Test Result
Test Mode : Mode 1
CDMA2000 Cellular 850 1xRTT FCH_RC1 Radiated Spurious ERP
H Polarization V Polarization
Frequency ERP (dBm) Limit | Margin Frequency ERP (dBm) Limit | Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
59.430 -55.180 -13 -42.18 32.430 -54.200 -13 -41.20
84.540 -56.720 -13 -43.72 39.180 -55.510 -13 -42.51
269.490 -54.720 -13 -41.72 86.430 -55.240 -13 -42.24
903.400 -46.850 -13 -33.85 322.400 -63.120 -13 -50.12
913.900 -48.620 -13 -35.62 390.300 -61.560 -13 -48.56
1674.000 -51.150 -13 -38.15 1674.000 -61.430 -13 -48.43
2508.000 -59.880 -13 -46.88 2508.000 -58.680 -13 -45.68
3344.000 -56.660 -13 -43.66 3344.000 -57.650 -13 -44.65
4184.000 -52.830 -13 -39.83 4184.000 -53.190 -13 -40.19
Test Mode : Mode 2
CDMAZ2000 Cellular 850 1xEV-DO 9.6Kbps Radiated Spurious ERP
H Polarization V Polarization
A Rl e
52.140 -64.250 -13 -51.25 66.180 -60.680 -13 -47.68
64.290 -65.010 -13 -52.01 91.290 -65.310 -13 -52.31
79.680 -68.990 -13 -55.99 106.680 -61.630 -13 -48.63
953.800 -65.900 -13 -52.90 932.800 -63.330 -13 -50.33
995.800 -66.310 -13 -53.31 987.400 -63.820 -13 -50.82
1674.000 -52.460 -13 -39.46 1674.000 -59.720 -13 -46.72
3348.000 -56.300 -13 -43.30 2508.000 -56.860 -13 -43.86
4184.000 -52.840 -13 -39.84 3344.000 -57.220 -13 -44.22
4178.000 -52.670 -13 -39.67
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Test Mode : Mode 3

CDMA2000 PCS 1900 1xRTT FCH+SCH_RC3 Radiated Spurious EIRP

H Polarization V Polarization

s Jeme o | oot [ o | P e an] ot | e
60.780 -61.880 -13 -48.88 33.240 -48.530 -13 -35.53
120.180 -61.590 -13 -48.59 39.180 -50.220 -13 -37.22
243.030 -60.620 -13 -47.62 64.830 -45.180 -13 -32.18
822.900 -63.470 -13 -50.47 901.300 -61.070 -13 -48.07
897.800 -62.320 -13 -49.32 955.900 -61.330 -13 -48.33
992.300 -63.850 -13 -50.85 1000.000 -59.970 -13 -46.97
3758.000 -52.770 -13 -39.77 3758.000 -54.610 -13 -41.61

7518.000 -46.610 -13 -33.61

9398.000 -44.060 -13 -31.06

Test Mode : Mode 4

CDMA2000 PCS 1900 1xEV-DO 9.6Kbps Radiated Spurious EIRP

H Polarization V Polarization

Frequency EIRP (dBm) Limit | Margin Frequency EIRP (dBm) Limit | Margin

(MHz) (dBm) (dB) (MHz) (dBm) (dB)
31.080 -60.840 -13 -47.84 51.330 -63.100 -13 -50.10
52.140 -62.310 -13 -49.31 66.180 -57.880 -13 -44.88
64.290 -62.170 -13 -49.17 109.380 -59.920 -13 -46.92
850.900 -64.790 -13 -51.79 430.900 -63.190 -13 -50.19
931.400 -63.270 -13 -50.27 922.300 -61.680 -13 -48.68
987.400 -64.150 -13 -51.15 994.400 -61.300 -13 -48.30
5638.000 -52.580 -13 -39.58
7518.000 -44.410 -13 -31.41
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Test Mode : Mode 5

CDMAZ2000 Cellular 850 1xRTT with Bluetooth Co-location Radiated Spurious ERP
H Polarization V Polarization
e I e e e
66.990 -60.010 -13 -47.01 159.330 -57.540 -13 -44.54
230.880 -64.330 -13 -51.33 170.940 -60.620 -13 -47.62
250.590 -67.180 -13 -54.18 227.640 -61.490 -13 -48.49
756.400 -64.810 -13 -51.81 913.900 -46.650 -13 -33.65
1000.000 -65.150 -13 -52.15 957.300 -63.450 -13 -50.45
1384.000 -57.680 -13 -44.68 1498.000 -58.640 -13 -45.64
1674.000 -58.080 -13 -45.08
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4.6.5 Test Data

4.6.5.1 Mode 1
Horizontal Polarization
5 Lewvel (dBm} Date: 2007-05-18
FCC PARTZ2/24
-50 1 5 3
=100 30 4. 138. 192, 246. 300
Trace: {Discrete) Frequency (MHz)
Site ;o DICHDE-HY
Conditign . LF-GPURTQTS BORTZONTAL
EUT : i Phone
Power v LEDYac/ 60Nz
Hode| : FG TRORDG
Hemg i COMAZDOD Cellylar Link Hode;Chigd
Hemo : Adaptor | +Earphone
Plans : E2
5/ . AEZ-1167
Over Limit ERead
Freq Level Limit Line Level Factor Remark
MHz dEm dB dbm dbm db
L@ 59,43 -563.03 -40.03 -13.00 -40,63 -1Z. 40 Peak
2@ 84,54 -54.57 -41.57 -13.00 -42. 27 -12. 30 Peak
3@ 269,49 -52. 5T -38.567 -13.00 -41.59 -10, 98 Peak
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4 Level {(dBm) Date: 200/7-U5-18
FCC PART22724
1
-50
Mw )
~100 300 440. 580. T720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDR-HY
Condition LF-SPURTOUS RORTZONTAL
EUT Phaone
Power 1 20¥ac/ BHz
Hode | FGFRNE06
Hemp COMAZOND Cellular Tink Mode;Chigd
Hemn Adaptor |+Earphone
Plane
5l WE2-1 157 o
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dbkm dB dbm dbm db
L 302,80 -64. 81 -bl. 61 -13.00 -54.77 -9.84 Peak
2@ 831,30 -32. 22 -30.83 -1.39 Peak
3 995, 80 -63. 3T -50.37 -13.00 -63.57 Q.20 Peak
Remark: #2: MS Signal
0 Lewvel (dBim) Date: 2007-05-18
FCC PART22:24
-35
1
2
e 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete} Frequency (MHz)
Site + DICHDG-HY
Condition HE-SPIRTONS RORTZONTAL
ENT PDA Phone
Power | 20¥ac B0z
Hode | FC TS0E0G
Hemo COMAZO0N Cellular Link Mode;Chigd
Hemo Adaptor |+Earphone
Flane Ez
L LE2-1167 o
(ver Limit Eead
Freq Level Limit Line Level Factor Remark
MHz dbm dB dEm dEm dE
[l @ 1674, 00 -49 00 36 00 -13, 00 -49, 22 0§, 22 Peak
2 2008, 00 =57, 73 -44.73 -13.00 -58.93 [, 20 Peak
SPORTON International Inc. Page No. : 82 0f 126
TEL : 886-2-2696-2468 Report Issued Date : Jun. 04, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID :
ICID

O8F-747
3905A-747



wesonns. FCC/IC TEST REPORT Report No. : FG750806

Level (dBmy}) Lhate: 200/7-U5-18

FCCPART22/24

-35
2
1
-
3000 3400. 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)
Site t DCHDE-RY
Candi Lion + HF-SPURTOUS HORTZONTAL
EUT : FD4 Phone
Power r LEYac/ 60Nz
Hode| : FG FRORDG
Heno o CDHAZOOD Cellular Link dode;Chikd
Hemg : Adaptor |+Earphone
Plane : @
54l v AEZ-1187 o
ver Limit  Read
Freq Level Limit Line Level Factor Remark
MHz dbEm dB dEm dBm db
| @ 3344.00 -54.51 -41.561 -13.00 -59.92 5.4l Peak
2@ 4184.00 -60.68 -37.68 -13.00 -60.46  9.79 Peak
4 Level {dBm) Lhate; 200/7-Uh-18
FCC PART22/24
-35
-0
5000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete) HEHUEGY M)
Site ¢ DICHDG-RY
Candi Lion + HF-SPURTOUS HORTZONTAL
EUT : FD4 Phone
Power r LEYac/ 60Nz
Hode | i FGOTRDEDG
Hemg i COMAZDOD Cellylar Link Hode;Chigd
Hemo : Adaptor | +Earphone
Plans ¢ E2
B4 AEZ-| BT
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5 Lewvel (dBim) Date: 2007-05-18

FCCPART22:24

M

9 7000 7400. 7800, 8200. 8600. 9000

Trace: (Discrete} ErEquehey | ibis)

Site 1 DICHDG-AY

Condition : HF-SPURTOUS HORTZONTAL

ENT + PhA Phome

Paower + 120Vac/B0lz

Hode | : FC FSOBDE

Hemo ;o COMAZOON Cellular Link Mode;Chifd
Hlema t Adaptor |+Earphone

Plane ;. EZ

54 REZ-1167

Remark: There’s no more obvious spurious emission except the listings above.
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Vertical Polarization

: Level (dBmj} ’ Date: 2007-05-18
FCCPART22724
-50(1-2 3
=100 30 84, 138. 192, 246, 300

Trace: {Discrete} FretuienyiiED)

Site DICANE-HY

Condikion . LF-SPURTQDS VERTICAL
ENT 1 PO Phaone
Fower v 120V B0Hz
Hade | . TG TROROE
Hemp o CDMAZODD Cellular Link Mode;Chifd
Memo : Adaptor |+Earphone
Flane . EZ
54 WEZ-1 167
Over Limit Eead
Freq Level Limit Line Level Factor Eemark
MHz dEm dE dBn dEm db
| @ 32,43 -5z, 05 -38.050 -13.00 -42. 16 -9.89 Peak
2@ 29,18 -53.36 -40.36 -13.00 -41. 82 -11.53 Peak
3@ 86, 43 -b3. 09 -40.09 -13.00 -43.44 -9.6b Peak
. Level (dBm) ) Date: 2007-05-18
FCC PART2224
3
-50
1 2
_100300 440. 580. T720. 860. 1000
Trace: (Discrete} Frequency (MHz)
Site + DICHDE-HY
Condi kion . LF-SPURTONS YERTICAL
EUT 1 PDA Phome
Power o 120¥ac/B0Hz
Hodel o FG TROBDE
Yemo ¢ COMAZO0ND Cellular Limk Mode:Ch3E4
Hemo . Adaptor | +Earphone
Plans : EZ
54 . ABZ-11BT
dver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dE dBEm dEm db
L 322,40 -80, 97 -47.87 -13.00 -54. 98 -5, 98 Peak
2 390, 30 -59. 41 -48.41 -13.00 -54. 87 -4.54 Peak
3@ a4, 80 -37.01 -38. 41 .40 Peak

Remark: #3: MS Signal
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b Level (dBm} : [rate: 2007-05-18
FCCPART22:24
-35
2
MWWWWW
-0
1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (M)
Site + DICHDB-HY
Condition HF-SPURTOUS VERTTCAL
EUT PDA Phane
Power 1 20Yac/ B0z
Hode | FG TS0E06
Hemo COMAZO00 Cellular Link Mode;Chigd
Hemn Adaptor | +Earphone
Flane
5/ WE2-1 167 o
ver Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dE dEm dEm dE
L 1674, 00 -58. 28 -46. 28 -13.00 -58. 80 -0. 48 Peak
2@ 2508, 00 -b6, b3 -43.53 -13.00 -b8. 80  Z 2T Peak
5 Level (dBim) 7 Date: 2007-05-18
FCC PART22/24
-35
7
1
i 3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)
Site + DACHDR-HY
Condition HF-SPURTOUS VERTTCAL
EUT PDit_Phane
Power 1 20%ac B0z
Hode | FGFR0E06
Hlemp COMAZND0 Cellular Link Mode;Chigd
Memao Adaptor | +Earphone
Plane EZ
5/ WE2-1 167
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
| @ 3344.00 -55.50 -42.50 -13.00 -53.96 4. 47 Peak
@ 4184, 00 -5.04 -38.04 -13.00 -59.39 & 36 Peak
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Lewvel (dBim) [rate: 2007-05-18

FCCPART22:24

M

70

7 5000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete) fretienty )
Jite : DICHDE-WY
Condi Lion : HF-SPURTOUS WERTTCAL
BT PO Phomne
Pawer + 1 EVac B0z
Hode | : TG FEDEOE
Hemo ;o COMAZOOD Cellular Link Hode;Chikd
Hlema 1 Adaptor |+Earphone
Plane ; EZ
54N REZ-1 167
Level (dBim) Date: 2007-05-18
FCC PART22:24
-35

M

70

7000 7400, 7800. 8200. 8600. 9000
Trace: {Discrete} Frequency (MHz)
Site : DECHDB-HY
Condibion : HF-SPURTONS WERTTCAL
EUT : PhA Phone
Power L K 11 E
Hode | : FC TROBD6
Hemo : COMAZOON Cellular Link Mode;Chigd
Heno : Adaptor | +Earphone
Flane . EZ
5 AEZ-1I6T

Remark There is no more obvious emission except the listings above.
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4.6.5.2 Mode 2

Horizontal Polarization

a Level (dBim) Date: 2007-05-16
FCC PART22/24
-50
T2
3
=100 30 84. 138. 192, 246. 300
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condition : LF-EPURTODS RORTZONTAL
EUT : PO Phone
Power 1 20%ac B0z
Hode | : FG TRORDG
Hemo : COMAZOOD Cellular Link Hode;Chikd
Hemo : Adaptor |+Earphone
Plane . E2
5 ¢ OAEZ-1167
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dk
L be. 14 -6E. 10 -49. 10 -13.00 -49.68 -12. 42 Peak
g 64,29 -62. 86 -49. 806 -13.00 -b0, 49 -1Z. 38 Peak
3 79.68 -bb6. 84 -53.84 -13.00 -bd. 52 -12. 32 Peak
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0 Level {dBim} Lrate: 200/ -Us-16
FCC PART22/24
1
50

M .

-100 300

440, 580.

720. 860, 1000

Frequency (MHz)

Trace: (Discrete)

Site DECHDE-RHY
Condi bion LF-SPURTOUS RORTZONTAL
EUT Pl Phone
Power 1 20¥ac/ B0H
Hode | FGTRNE06
Memg COMAZOND Cellular Link Hode;Ch3gd
Hemn Adaptor | +Earphone
Plans B2
5l AEZ-1167 o
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
L@ 838, 30 -33. 33 -32.01 -1, 3% Peak
2 953,80 -63.75 -60. 75 -13.00 -63.54 -0.2] Peak
3 995,80 -64. 16 -51. 16 -13.00 -64.3T7 Q.20 Peak
Remark: #1: MS Signal.
3 Level {dBm) Lrate: 200/7-05-15
FCC PART22/24
=35
]
-0
1000 1400, 1800, 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site + DICHDR-HY
Condibion HF-SPURTOUS RORTZONTAL
EUT haone
Power 1 20Yac B0z
Hode | FG TE0E06
Hemo COMAZO00 Cellular Link Mode;Chigd
Yemnn Adaptor | +Earphone
Flane
51 WEZ-1167 o
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dbkm dB dbm dbm db
[l @ 1874, 00 -50.31 -37.3] -13.00 -50.53 0. 22 Peak
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Level {dBm}) Lhate: 200/7-U5-12

FCCPART22:24

-35
2
1
-T0
3000 3400. 3800. 4200, 4600, 5000
Trace: (Discrete) HERENEY IV
Site : DICHDE-RY
Condibign ; WF-SPURTONS RORTZOMTAL
EUT : PD4 Phone
Power + 1 EVac B0z
Hode | : FG OFODE06
Hleno : COMAZDOD Cellular Link dode;Chigd
Hlemn ¢ Adaptor |+Earphone
Plane :
AE2-1 167 o
(ver Limit  Read
Freq Level Limit Line Level Factor Remark
MHz dbEm dB dEm dBm db
| @ 3348. 00 -54. 15 -41. 15 -13.00 -569.56 5.4l Peak
2@ 4184, 00 -50.68 -37.69 -13.00 -60.48  9.78 Peak
0 Level (dBm} Date: 2007-05-15
FCCPART22/24
-35
-T0
5000 5400. 5800. 6200. 6600, 7000
Trace: (Discrete) Frequency (MHz)
Site : DICHDE-HY
Condi bion : HF-SPURTQUS RORTZONTAL
BT PO Phone
Power + 1 EVac B0z
Hode | : TG OFENEOE
Hleno : COMAZDOD Cellular Link dode;Chigd
Hlemn ¢ Adaptor |+Earphone
Plane .
S AE2-1 167
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wesonns. FCC/IC TEST REPORT Report No. : FG750806

4 Lewvel (dBim) Crate: 2007-05-15

FCC PART22:24

MWW

70 7000 7400. 7800. 8200. 8600. 2000

Trace: (Discrete) HirauenEy i

Jite 1 DECHDGE-RY

Condition : HF-SPURTOUS HORTZONTAL

BT PO Phomne

Pawer + 1 EVac B0z

Hlode | : TG FEDEOE

Hemo ;o COMAZOOD Cellular Link Hode;Chikd
Hlema 1 Adaptor |+Earphone

Plane ; EZ

54N REZ-1 167

Remark: There’s no more obvious spurious emission except the listings above.
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FG750806

Vertical Polarization

& Lewvel (dBmy) Date: 2007-05-16
FCC PART22/24
-50
1 3
2
o 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi tign : LF-GPURTQUS WERTTCAL
EUT + PD4 Phone
Power ¢ LE0Vacs/ 600z
Hode| : FG FoORDG
Hemg i CDMAZDOD Cellular Link Hode;Chigd
Hemg : Adaptor | +Earphone
Plans : E2
Ly : AEZ-1167 o
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dbm dbm db
L 86, |8 -568.53 -4b. 53 -13.00 -45,95 -1Z. b& Peak
2 81.29 -63.16 -50. 16 -13.00 -54.2] -8. 85 Peak
3 106, 68 -59, 48 -46.48 -13.00 -51.73 -7.75 Peak
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EROATOMN LAB.

Report No. FG750806

FCC/IC TEST REPORT

4 Level (dBm) Date: 2007-05-16
FCC PART22/24
1
-50
2 3
-100300 440. 580. T20. 860. 1000

Frequency {MHz)

Trace: (Discrete)

Site : DECHDE-WY
Conditign : LF-GPURTOUS WERTICAL
EUT + PD4 Phone
Power v LE0Y¥ac/ B0l
Hode| : FG FoORDG
Hleno o CDHAZOOD Cellular Link Hode;Chikd
Hemg : Adaptor |+Earphone
Plane  EI
5 L OAEZ-1167
(ver Limit Eead
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
| @ 838,30 -32. 84 -34.01 1. 37 Peak
) 932,80 -6, 18 -48. 18 -13.00 -63.30 Z. 13 Peak
3 987.40 -61.67 -48.67 -13.00 -64.23  Z.56 Peak
Remark: #1: MS Signal
4 Level (dBim) Diate: 2007-05-15
FCCPART22/24
-3
2
“Jbv$4wvVﬂ4ﬁﬁﬁwb*ﬁqNVd‘v«N1~xN»fuJ}rvﬂthknﬁyvvhﬁArwﬂn{dhﬂ*&“‘bvféfhﬁhjhﬂfbTMNKNNLWV(V“ﬁNAV\qﬁNV”+be
_?01000 1400, 1800, 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi biom : HF-SPURTQUS YERTICAL
EUT : FD4 Phone
Power v LEYac/ 60Nz
Hode | i FG O TRDEDG
Hemg i COMAZDOD Cellylar Link Hode;Chigd
Hemo ¢ Adaptor | +Earphone
Plans : E2
5 . AEZ-1167
(ver Limit Eead
Freq Level Limit Line Level Factor Remark
MHz= dEm dB dEm dbEm dB
l 1674.00 -57.57 -44.57 -13.00 -57.08 -0. 48 Peak
i@ Z2508.00 -54,7T1 -41. 7l -13.00 -56.98 2 27 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG750806

5 Lewvel (dBm) Date: 2007-05-15
FCC PART22:24
-35
2
1
-0
3000 3400, 3800, 4200, 4600, 5000

Trace: {Discrete} Frequency (MHz)

Site : DECHDG-HY
Condikion : HF-SFURTONS YERTTCAL
ENT : PhA Phone
Power v 12 Wacs BNz
Hode | : FC TROBD6
Heno ¢ COMAZDOD Cellular Link Mode;Chifd
Hlema ¢ Adaptor |+Earphone
Plane '
AEZ-1167 o
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
L 3344.00 -55. 07 -42.07 -13.00 -53.54 4. 47 Peak
z @ 4178. 00 =50, 52 -37.52 -13.00 -b8.88 & 36 Peak
a Lewvel (dBm) . [rate: 2007-05-15
FCCPART22/24
-3
-0
5000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete) Freuenky (MHz)
Site t DICHDE-HY
Comd i kiom : HF-SPURTQUS ¥ERTICAL
EUT + PD4 Phone
Power ¢ 1Z0V¥ac/B0Hz
Hode | : FGOFODE06
Hleno ¢ CDMAZDOD Cellular Link Hode;Chigd
Hemg ; Adaptor | +Ezrphons
Planeg . EI
AEZ-1 167
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wesonns. FCC/IC TEST REPORT Report No. : FG750806

4 Lewvel (dBm) Date: 2007-05-15

FCC PART22:24

I T e e et N I N R

-?D?DDO 7400. 7800. 8200. 8600. 9000

Trace: {Discrete) Frequency (MHz)

Site + DACHDG-RY

Condikion : HE-SPURTOUS YERTTCAL

ENT : PDA Phone

Power o 120 Wac/Blz

Hode | HE

Hzmo + COMAZOOD Cellular Link Made:Chifid
Hemo : Adaptor |+Earphone

Plane : EZ

5 1 MEZ-1I6T

Remark There is no more obvious emission except the listings above.
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Report No. : FG750806

4.6.5.3 Mode 3

Horizontal Polarization

5 Level (dBim) Date: 2007-05-17
FCC PARTZ2/24
-50
1 2 3
=100 30 84. 138. 192, 246. 300
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condition : LF-EPURTODS RORTZONTAL
EUT : PO Phone
Power 1 20%ac B0z
Hiode | : FG TRORDG
#lemg ;. CDMAZO0D PCS Link Hode;ChBO0
Hemo : Adaptor |+Earphone
Plane . E2
5 ¢ OAEZ-1167
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
| @ 60,78 -6l.88 -48. 88 -13.00 -48.50 -12. 39 Peak
2@ 120, [8 -61.59 -48.59 -13.00 -49. 12 -1Z, 47 Peak
3@ 243.03 -60.62 -47.62 -13.00 -48.74 -11. 88 Peak
- Level (dBim) ’ [rate: 2007-05-17
FCC PART2224
-50
1 2 €]
=100 300 140, 580. T20. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-RY
Condition : LF-EPURTODS RORTZONTAL
EUT : hone
Power o 1 20Wac/ B0z
Hiode | : FG TRORDG
#lemg ;. CDMAZO0D PCS Link Hode;ChBO0
Hemo : Adaptor |+Earphone
Plane . E2
5 ¢ OAEZ-1167
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
L 822,90 -63.47 -60.47 -13.00 -62.00 -1.47 Peak
2@ 897,80 -62. 32 -49. 32 -13.00 -61.58 -0.74 Peak
3 992, 30 -63.85 -50.85 -13.00 -64.00 Q.17 Peak
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FG750806

wesonns. FCC/IC TEST REPORT

Report No.

_ .--'-:;-L'evel {dBm) "7 Date: 2007-05-17

FCCPART22:24

-35
-0
1000 1400, 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site + DICHDE-HY
Condi tign . HF-SPURTQTS BORTZONTAL
EUT H hone
Power + i Vac/ 600z
Hode| : FG FROR0G
#lemg ;. CDMAZDOD PCS Link Mode;ChBO0
Hemg ; Adaptor | +Ezrphons
Plane : EI
5 L OAEZ-1167 o
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm an = dEm dB
| @ L858, 00 -34, 35 -33.84 -0.5] Peak
Remark: #1: MS Signal
5 Lewvel (dBm) ’ Diate: 2007-05-17
FCCPART22:24
-35
1
-0
3000 3400. 3800, 4200. 4600. 5000
Trace: (Discrete} Erequenty {Miiz)
Site ;o DICHDG-HY
Conditign . HF-GPURTONS BORTZONTAL
EIT : haone
Power v LEDYacshiHz
Hode | : FO TLOB0DE
Yemg ¢ COMAZODD PCS Link Hode;ChB0D
Hemg : Adaptor |+Earphons
Plane :
5l WEZ-1167 o
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dbm dB dEm dbEm db
L@ 3T 00 =52, T7 -39.77 -13.00 -60.70  7.92 Peak
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